



中国认可  
国际互认  
检测  
TESTING  
CNAS L3457



苏州中纺联检验技术服务有限公司  
United Testing Services (Suzhou) Co., Ltd.

<b>检测报告</b>	防伪查询网址: <a href="http://www.fcl-sz.org.cn">www.fcl-sz.org.cn</a> 防伪码: 2247224876
报告编号: <b>ZFLJ0593609</b>	第 1 页, 共 5 页



**Applicant Information (客户信息)**

Applicant Name(委托单位) : AnDum Protective Equipment Technology (Changzhou) Co.,Ltd.  
(安盾防护用品科技(常州)有限公司)  
Applicant Address(委托单位地址) :  
No. 216, Qianjie, Hengshanqiao Town, Changzhou Economic Zone, Changzhou, Jiangsu, China.  
(常州经济开发区横山桥镇前街 216 号)

**Sample Information (样品信息)**

Sample Description(样品描述) : White face mask(白色口罩)  
Style Name(品名) : 口罩 (KN-95)-自吸远滤式  
Sample Quantity(样品数量) : 60 pieces(60 个)  
Size(号型) : AD-1005

- Sample receiving/Test started date (样品受理/检测起始日期) : 2022-01-18
- Report date (报告日期) : 2022-01-25
- The original sample is stucked on the last paper. (送检样品原样粘贴在本报告的末页)

**Test Performed (检验标准)**

Judgement according to(评定依据):  
GB 2626-2019 Respiratory protection— Non-powered air-purifying particle respirator  
呼吸防护 自吸过滤式防颗粒物呼吸器  
- Selected test(s) as requested by applicants. (本实验室根据客户要求完成以下检测内容)

**Pronounce (声明)**

The test report cannot be reproduced, except in full. The reproduced report is invalid if the original stamp of testing and inspection is omitted. The following test(s) were completed according to the applicant's requirements and the results shown in this report refer only to sample(s) tested. (检测报告不得部分复制, 全文复制除外, 复制报告未加盖本机构“检验检测专用章”无效。本实验室根据客户要求完成以上检测内容, 检测结果只对来样负责。)  
The test results and the conformity judgement of this report do not take the uncertainty of the test results into account.(本报告检测结果及符合性判定不考虑测量结果的不确定度。)

Signed for and on behalf of  
**United Testing Services (Suzhou) Co., Ltd.**

Approved by (批准)	Main testing by (主检)	Prepare by (制单)
王楷艳	惠永久	时代

地址: 江苏省苏州市吴江区盛泽镇敦煌路 388 号汇赢金融大厦 1-2 楼 Add: Floor 1-2, Huiying Financial Building, No.388, Dunhuang Road, Shengze, Wujiang, Suzhou, Jiangsu

邮编/Post code: 215228 电话/Tel: (86 512) 63081315/63081937 传真/Fax: (86 512) 63515026

若对检测报告有异议, 应于收到报告之日起 15 日内向检测单位提出, 逾期不予受理。





中国认可  
国际互认  
检测  
TESTING  
CNAS L3457



苏州中纺联检验技术服务有限公司  
United Testing Services (Suzhou) Co.,Ltd.

<b>检测报告</b>	防伪查询网址: <a href="http://www.fcl-sz.org.cn">www.fcl-sz.org.cn</a> 防伪码: 2247224876
报告编号: <b>ZFLJ0593609</b>	第 2 页, 共 5 页



--- Test Result (测试结果) ---

Test Result(测试结果)	Requirements(评定条件)	Judgement(判定)
<b>1. *Head harness(头带) <u>GB 2626-2019 Section 6.11(条款 6.11)</u></b>		
For disposable facepiece, tension 10N for 10s(随弃式面罩, 拉力 10N, 持续 10s)		
Before pretreatment(未经处理)	No slippage or fracture shall occur(不应出现滑脱或断裂)	Pass(合格)
No slippage and fracture (未出现滑脱和断裂)		
After pretreatment(经预处理)		
No slippage and fracture (未出现滑脱和断裂)		
<b>2. *Filtration Efficiency(salt medium) ((过滤效率(盐性介质)) <u>GB 2626-2019 Section 6.3(条款 6.3)</u></b>		
Air flow:85L/min, Aerosol: NaCl(气体流量 85L/min, 气溶胶颗粒: NaCl)		
Unit(单位): <%>		
Before pretreatment (未经处理)	(KN95) ≥ 95.0	Pass(合格)
sample 1#(样品 1)	99.0	
sample 2#(样品 2)	98.7	
sample 3#(样品 3)	99.1	
sample 4#(样品 4)	99.0	
sample 5#(样品 5)	99.1	
sample 6#(样品 6)	98.9	
sample 7#(样品 7)	98.8	
sample 8#(样品 8)	98.9	
sample 9#(样品 9)	99.0	
sample 10#(样品 10)	99.1	
sample 11#(样品 11)	99.0	
sample 12#(样品 12)	99.1	
sample 13#(样品 13)	99.2	
sample 14#(样品 14)	99.0	
sample 15#(样品 15)	98.7	
After pretreatment (经预处理)		
sample 1#(样品 1)	98.1	
sample 2#(样品 2)	98.0	
sample 3#(样品 3)	98.6	
sample 4#(样品 4)	98.7	
sample 5#(样品 5)	98.5	
Minimum(最小值)	98.0	



地址: 江苏省苏州市吴江区盛泽镇敦煌路 388 号汇赢金融大厦 1-2 楼 Add: Floor 1-2, Huiying Financial Building, No.388, Dunhuang Road, Shengze, Wujiang, Suzhou, Jiangsu

邮编/Post code:215228 电话/Tel:(86 512)63081315/63081937 传真/Fax:(86 512)63515026

若对检测报告有异议, 应于收到报告之日起 15 日内向检测单位提出, 逾期不予受理。



中国认可  
国际互认  
检测  
TESTING  
CNAS L3457



苏州中纺联检验技术服务有限公司  
United Testing Services (Suzhou) Co.,Ltd.

## 检测报告

防伪查询网址: [www.fcl-sz.org.cn](http://www.fcl-sz.org.cn)  
防伪码: 2247224876



报告编号: ZFLJ0593609

第 3 页, 共 5 页

Test Result(测试结果)

Requirements(评定条件)

Judgement(判定)

### 3. \*Exhalation Resistance(呼气阻力) GB 2626-2019 Section 6.6(条款 6.6)

Air flow:85L/min(通气量 85L/min)

Unit(单位): <Pa>

Test Result	Requirements	Judgement
Before pretreatment (未经处理)	$\leq 210$	Pass(合格)
sample 1#(样品 1)	114.0	
sample 2#(样品 2)	115.3	
After pretreatment (经预处理)		
sample 1#(样品 1)	118.5	
sample 2#(样品 2)	115.5	
Maximum(最大值)	118.5	

### 4. \*Inhalation Resistance(吸气阻力) GB 2626-2019 Section 6.5(条款 6.5)

Air flow:85L/min(通气量 85L/min)

Unit(单位): <Pa>

Test Result	Requirements	Judgement
Before pretreatment(未经处理)	$\leq 210$	Pass(合格)
sample 1#(样品 1)	127.1	
sample 2#(样品 2)	128.3	
After pretreatment(经预处理)		
sample 1#(样品 1)	126.6	
sample 2#(样品 2)	127.4	
Maximum(最大值)	128.3	

### 5. \*Flammability(可燃性) GB 2626-2019 Section 6.15(条款 6.15)

Unit(单位): <s>

Test Result	Requirements	Judgement
After flame time(续燃时间)	After flame time(续燃时间) $\leq 5$	Pass(合格)
Before pretreatment (未经处理)		
sample 1#(样品 1)	0	
sample 2#(样品 2)	0	
After pretreatment (经预处理)		
sample 1#(样品 1)	0	
sample 2#(样品 2)	0	
Maximum(最大值)	0	

地址: 江苏省苏州市吴江区盛泽镇敦煌路 388 号汇赢金融大厦 1-2 楼 Add: Floor 1-2, Huiying Financial Building, No.388, Dunhuang Road, Shengze, Wujiang, Suzhou, Jiangsu

邮编/Post code:215228 电话/Tel:(86 512)63081315/63081937 传真/Fax:(86 512)63515126

若对检测报告有异议, 应于收到报告之日起 15 日内向检测单位提出, 逾期不予受理。





中国认可  
国际互认  
检测  
TESTING  
CNAS L3457



苏州中纺联检验技术服务有限公司  
United Testing Services (Suzhou) Co.,Ltd.

<b>检测报告</b>	防伪查询网址: <a href="http://www.fcl-sz.org.cn">www.fcl-sz.org.cn</a> 防伪码: 2247224876
报告编号: <b>ZFLJ0593609</b>	第 4 页, 共 5 页



Test Result(测试结果)	Requirements(评定条件)	Judgement(判定)
<b>6. *Visual field(视野) GB 2890-2009 section 6.8(条款 6.8)</b>		
Below visual field(下方视野)	74.0°	Below visual field(Half-mask) (下方视野)(半面罩) ≥ 35° Binocular visual field(Half-mask) (双目视野)(半面罩) ≥ 65%
Binocular visual field(双目视野)	97.7%	
<b>7. Determination of Odors(异味) GB 18401-2010 Section 6.7(第 6.7 条款)</b>		
Result(测试结果)	No Odor(无异味)	--

Remark(备注):

“\*” Denoted the applied standard for the test method above is beyond the approved scope of CNAS&CMA for our testing center, the test was subcontracted to CNTAC Testing Service Co.,Ltd. (Foshan) CMA No.:202119011139

(“\*” 表示该项目所依据的检测方法不在本检测机构 CNAS 认可及资质认定范围内, 分包至佛山中纺联检验技术服务有限公司, 资质认定编号为 202119011139)





中国认可  
国际互认  
检测  
TESTING  
CNAS L3457



苏州中纺联检验技术服务有限公司  
United Testing Services (Suzhou) Co.,Ltd.

<p style="text-align: center;"><b>检 测 报 告</b></p>	<p>防伪查询网址: <a href="http://www.fcl-sz.org.cn">www.fcl-sz.org.cn</a> 防伪码: 2247224876</p>
<p>报告编号: <b>ZFLJ0593609</b></p>	<p>第 5 页, 共 5 页</p>



**Original (送检样品原样)**



===== End of Report (检测报告结束) =====

